
TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001234170000 23417-301001-0000 Cover,Shift Rod 1

2 P301001234130000 23413-301001-0000 Gearshift Knob 1

3 P301001234160000 23416-301001-0000 Shifting Operation 1

4 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 1

5 PJ00000929700400 92970-J00000-0400 Step Cotter Pin Φ10×65 1

6 BGB91-2×30 GB/T91-2×30 Cotter Pin 2×30 1

7 PJ00000932050100 93205-J00000-0100 Gearshift Boot B 1

8 P3010012342A0000 2342A-301001-0000 Gear Shift Rod I 2

9 P3010012345A0000 2345A-301001-0000 Steering  Arm I, Gearshift 1

10 P301001234800000 23480-301001-0000 Gear Shift Arm Mounting Seat I 1

11 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 2

12 P3010012343A0000 2343A-301001-0000 Gear Shift Rod  Ii 1

13 P3010012332A0000 2332A-301001-0000 Gearshift Arm 1

14 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 1

15 BGB97.1-6 GB/T97.1-6 Plain Washer 6 1
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001511000000 51100-301001-0000 Frame Joint Parts 1

2 P301001515540000 51554-301001-0000 Seat Support Plate I 1

3 BGB16674-M8×16 GB/T16674-M8×16 Hexagon Flange Bolt M8×16 4

4 PJ00000931150400 93115-J00000-0400 Anti-Vibration Pad Φ10×14 3

5 P301001515850000 51585-301001-0000 Door Locker Hook 2

6 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 4

7 P301001825050000 82505-301001-0000 Front Bottom Protective Plate 1

8 P301001825060000 82506-301001-0000 Middle Bottom Protective Plate 2

9 P301001825070000 82507-301001-0000 Rear Bottom Protective Plate I 1

10 P115000515240000 51524-115000-0000 Cap Washer 28

11 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 28

12 P115000891100000 89110-115000-0000 Basic Hand Tool 1

13 P116000891020000 89102-116000-0000 Wrench For Shock Absorber 1
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 BGB16674-M10×1.25×155 GB/T16674-M10×1.25×155 Hexagon Flange Bolt M10×1.25×155 2

2 BGB6187-M10×1.25 GB/T6187-M10×1.25 Hexagon Flange Locked Nut M10×1.25 2

E013000100000001 10000-013000-0001 Engine Completed Assy For American Market 1

E013000100000002 10000-013000-0002 Engine Completed Assy For Eourpean Market 1

4 P301001825190000 82519-301001-0000 Decorative Cover I, Engine 1

5 BGB16674-M6×45 GB/T16674-M6×40 Hexagon Flange Bolt M6×45 2

6 P013000224130000 22413-013000-0000 Spacing Board, Chain 1

7 P013000113050000 11305-013000-0000 Bush Φ7×Φ15×15.5 2
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

P30100182208000033 82208-301001-000033 Front Panel:  Red 1

P30100182208000070 82208-301001-000070 Front Panel: Blue 1

P30100182208000012 82208-301001-000012 Front Panel:  White 1

P30100182208000022 82208-301001-000022 Front Panel:  Black 1

P30100182208000062 82208-301001-000062 Front Panel:  Dark Green 1

P30100182208000040 82208-301001-000040 Front Panel: Orange 1

P30100182208000031 82208-301001-000031 Front Panel:  Dark Red 1

P30100182208000092 82208-301001-000092 Front Panel: Green Camouflage 1

P30100182208000093 82208-301001-000093 Front Panel: Vista Camouflage 1

2 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 6

3 PJ00000903500300 90350-J00000-0300 Nut Holder M6×2 6

4 P301001822100000 82210-301001-0000 Right Fender I,Front Cover 1

5 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 16

6 P301001822070000 82207-301001-0000 Left Fender I,Front Cover 1

P30100182209000033 82209-301001-000033 Cover Of Front Panel: Red 1

P30100182209000070 82209-301001-000070 Cover Of Front Panel: Blue 1

P30100182209000012 82209-301001-000012 Cover Of Front Panel: White 1

P30100182209000022 82209-301001-000022 Cover Of Front Panel: Black 1

P30100182209000062 82209-301001-000062 Cover Of Front Panel: Dark Green 1

P30100182209000040 82209-301001-000040 Cover Of Front Panel: Orange 1

P30100182209000031 82209-301001-000031 Cover Of Front Panel: Dark Red 1

P30100182209000092 82209-301001-000092 Cover Of Front Panel: Green Camouflage 1

P30100182209000093 82209-301001-000093 Cover Of Front Panel: Vista Camouflage 1

8 P311001822110000 82211-311001-0000 Knob Switch 2

9 PJ00000933500000 93350-J00000-0000 Rubber Sleeve, Knob Switch 2

10 P301001823010000 82301-301001-0000 Dash Board 1

11 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 4

12 PJ00000903500300 90350-J00000-0300 Nut Holder M6×2 8

13 P301001822010000 82201-301001-0000 Mounting Plate, Headlight 1

14 PJ00000905200400 90520-J00000-0400 Cross Plate Head Screw M6×12 2

15 PJ00000903500300 90350-J00000-0300 Nut Holder M6×2 8

16 PJ00000905200500 90520-J00000-0500 Cross Plate Head Screw M6×16 4

17 BGB70.3-M6×20 GB/T70.3-M6×20 Hexagon Countersunk Head Screws M6×20 4

18 P301001361000000 36100-301001-0000 Meter Assy 1

19 BGB6177-M6 GB/T6177-M6 Hexagon Flange Nut M6 3

20 BGB93-6 GB/T93-6 Spring Washer 6 3

21 BGB97.1-6 GB/T97.1-6 Plain Washer 6 3

22 P311001371200000 37120-311001-0000 Light Switch 1

23 P301001371750000 37175-301001-0000 Dc Socket 1

24 P311001371300000 37130-311001-0000 Emergency Light Switch 1

25 P311001371350000 37135-311001-0000 Turning Light Switch 1

26 P311001371550000 37155-311001-0000 Control Switch, Winch 1

27 P311001371250000 37125-311001-0000 High/Low Light Switch 1

28 P113D01822160000 82216-113D01-0000 Pressure Plate, Wind Scooper 1

29 PJ00000903510000 90351-J00000-0000 Spring Snap 1
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001824060000 82406-301001-0000 Left Board I 1

2 P301001824120000 82412-301001-0000 Right Board I 1

3 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 14

4 PJ00000903500200 90350-J00000-0200 Nut Holder  M6X5 14

5 P301001845100000 84510-301001-0000 Left Door 1

6 P301001845200000 84520-301001-0000 Right Door 1

7 PJ00000905200500 90520-J00000-0500 Cross Plate Head Screw M6×16 8

8 PJ00000929710400 92971-J00000-0400 Pin Roll Φ10×44 4

9 BGB896-8 GB/T896-8 Circlip  Φ8×1 4

10 BGB818-M5×16 GB/T818-M5×16 Cross Plate Head Screw M5×16 8

11 P301001845700000 84570-301001-0000 Gemel Pin, Door 2

12 P301001845500000 84550-301001-0000 Left Door Lock Catch 1

13 P301001845300000 84530-301001-0000 Left Door Lock Seat 1

14 P301001845900000 84590-301001-0000 Door Locker 2

15 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 4

16 P301001845400000 84540-301001-0000 Right Door Lock Seat 1

17 P301001845600000 84560-301001-0000 Right Door Lock Catch 1

18 BGB6177-M5 GB/T6177-M5 Hexagon Flange Nut M5 8

19 P301001845800000 84580-301001-0000 Door Hinge 4

20 PJ00000905200500 90520-J00000-0500 Cross Plate Head Screw M6×16 2
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001824010000 82401-301001-0000 Front Fender 1

2 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 7

3 PJ00000903500300 90350-J00000-0300 Nut Holder M6×2 9

4 P3010014311A0000 4311A-301001-0000 Brake Pedal 1

5 BGB16674-M10×1.25×55 GB/T16674-M10×1.25×55 Hexagon Flange Bolt M10×1.25×55 1

6 PJ00000929003100 92900-J00000-3100 Cylindrical Bush Φ10.2×Φ18×35 1

7 PJ00000963000700 96300-J00000-0700 Tension Spring H 1

8 BGB6187-M10×1.25 GB/T6187-M10×1.25 Hexagon Flange Locked Nut M10×1.25 1

9 P301001610600000 61060-301001-0000 Accelerator Pedal 1

10 BGB91-2×30 GB/T91-2×30 Cotter Pin 2×30 1

11 P112000610610000 61061-112000-0000 Mounting Seat , Accelerator Pedal 1

12 BGB70.1-M6×20 GB/T70.1-M6×20 Hexagon Socket Cap Screw M6×20 4

13 BGB96.1-8 GB/T96.1-8 Plain Washer 8 1

14 PJ00000963000300 96300-J00000-0300 Torsional Spring D 1

15 PJ000006103A1000 6103A-J00000-1000 Throttle Cable L 1

16 P30100182413000023 82413-301001-000023 Protective Plate(Middle), Cab 1

17 P311001822110000 82211-311001-0000 Knob Switch 2

18 PJ00000933500000 93350-J00000-0000 Rubber Sleeve, Knob Switch 2

19 P301001829060000 82906-301001-0000 Battery Cover 1

20 P311001822110000 82211-311001-0000 Knob Switch 1

21 PJ00000933500000 93350-J00000-0000 Rubber Sleeve, Knob Switch 1

22 P30100182405000023 82405-301001-000023 Protective Board I, Under Seat 1

23 PJ00000931250400 93125-J00000-0400 Round Hole Card Slot Shock Pad Φ9×3 1

24 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 4

25 BGB845-ST4.2×16 GB/T845-ST4.2×16
Cross Small Plate Head Self-Tapping Screw 
St4.2×16

6

26 P301001825040000 82504-301001-0000 Rear Right Fender 1

27 P301001825030000 82503-301001-0000 Rear Left Fender 1

28 PJ00000905200500 90520-J00000-0500 Cross Plate Head Screw M6×16 8

29 BGB6177-M6 GB/T6177-M6 Hexagon Flange Nut M6 2

30 P301001515010000 51501-301001-0000 Gearshift Lever Cover 1

31 PJ00000905200500 90520-J00000-0500 Cross Plate Head Screw M6×16 3

32 PJ00000931000300 93100-J00000-0300 Rubber Plug Φ29×Φ37 1

33 P30100182423000023 82423-301001-000023 Protective Board Ii, Under Seat 1

34 P301001516130000 51613-301001-0000 Speed Limit Block, Accelerator Pedal 1
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001824210000 82421-301001-0000 Footrest 1

2 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 8

3 PJ00000903500300 90350-J00000-0300 Nut Holder M6×2 11

4 PJ00000932000000 93200-J00000-0000 Dust Sleeve A, Parking Pedal 1

5 P311001433300000 43330-311001-0000 Hand Lever 1

6 BGB16674-M8×16 GB/T16674-M8×16 Hexagon Flange Bolt M8×16 2

7 PJ000004323A0700 4323A-J00000-0700 Parking Brake Cable H 1

8 P301001515280000 51528-301001-0000 Parking Decorative Cover 1

9 BGB818-M3×16 GB/T818-M3×16 Cross Plate Head Screw M3×16 1

10 P301001373100000 37310-301001-0000 Microswitch 1

11 PJ000006105A0020 6105A-J00000-0020 Reverse Limit Cable C 1
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001532100000 53210-301001-0000 Rear Suspension 1

2 PJ000000040A0000 0040A-J00000-0000 Suspension Bushing A, Engine 2

3 BGB16674-M12×1.25×75 GB/T16674-M12×1.25×75 Hexagon Flange Bolt M12×1.25×75 2

4 BGB6187-M12×1.25 GB/T6187-M12×1.25 Hexagon Flange Locked Nut M12×1.25 2

5 PJ00000551000600 55100-J00000-0600 Rear Shock Absorber A 2

6 BGB16674-M10×1.25×50 GB/T16674-M10×1.25×50 Hexagon Flange Bolt M10×1.25×50 2

7 BGB6187-M10×1.25 GB/T6187-M10×1.25 Hexagon Flange Locked Nut M10×1.25 4

8 P301001532200000 53220-301001-0000 Sprocket Cover Bracket 1

9 BGB16674-M8×20 GB/T16674-M8×20 Hexagon Flange Bolt M8×20 3

10 P301001828090000 82809-301001-0000 Chain Protecing Cover Ⅰ 1

11 P301001828100000 82810-301001-0000 Chain Protecing Cover  Ⅱ 1

12 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 9

13 PJ00000903500300 90350-J00000-0300 Nut Holder M6×2 9

14 P301001825170000 82517-301001-0000 Brake Disc Cover Ii 1

15 BGB6187-M6 GB/T6187-M6 Hexagon Flange Locked Nut M6 3

16 BGB97.1-6 GB/T97.1-6 Plain Washer 6 7

17 BGB93-6 GB/T93-6 Spring Washer 6 10

18 P301001532300000 53230-301001-0000 Dust Proof Cover, Rear Suspension 4

19 BGB16674-M10×1.25×55 GB/T16674-M10×1.25×55 Hexagon Flange Bolt M10×1.25×55 2
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P3010015230A0000 5230A-301001-0000 Front Left Upper Swing Arm 1

2 P3010015240A0000 5240A-301001-0000 Front Right Upper Swing Arm 1

3 P3010015235A0000 5235A-301001-0000 Front Left Lower Swing Arm 1

4 P3010015245A0000 5245A-301001-0000 Front Right Lower Swing Arm 1

5 PJ00000929002800 92900-J00000-2800 Cylindrical Bush Φ10.2×Φ15×50 8

6 PJ00000924500600 92450-J00000-0600 Turnup Plastic Bush Φ15×Φ21 16

7 BGB16674-M10×1.25×70 GB/T16674-M10×1.25×70 Hexagon Flange Bolt M10×1.25×70 8

8 BGB6187-M10×1.25 GB/T6187-M10×1.25 Hexagon Flange Locked Nut M10×1.25 8

9 PJ000005250A0500 5250A-J00000-0500 Ball Joint F,Steering Knuckle 4

10 BGB91-2.5×30 GB/T91-2.5×30 Cotter Pin 2.5×30 4

11 P301001527100000 52710-301001-0000 Front Left Knuckle Assy 1

12 P301001527200000 52720-301001-0000 Front Right Knuckle Assy 1

13 P301001825080000 82508-301001-0000 Front Swing Arm Shield (L) 1

14 P301001825090000 82509-301001-0000 Front Swing Arm Shield (R) 1

15 BGB16674-M6×12 GB/T16674-M6×12 Hexagon Flange Bolt M6×12 4

16 P301001524000000 52400-301001-0000 Front Right Upper Swing Arm Assy 1

17 P301001523000000 52300-301001-0000 Front Left Upper Swing Arm Assy 1

18 P301001523500000 52350-301001-0000 Front Left Lower Swing Arm Assy 1

19 P301001524500000 52450-301001-0000 Front Right Lower Swing Arm Assy 1

20 BGB93-10 GB/T93-10 Spring Washer Φ10 4
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P3010015274A0000 5274A-301001-0000 Anti-Roll Bar, Front Suspension 1

2 P301001527500000 52750-301001-0000 Tie Rod , Ani-Roll Bar 2

3 BGB16674-M8×30 GB/T16674-M8×30 Hexagon Flange Bolt M8×30 2

4 BGB16674-M8×25 GB/T16674-M8×25 Hexagon Flange Bolt M8×25 2

5 BGB6187-M8 GB/T6187-M8 Hexagon Flange Locked Nut M8 4

6 P112000515900000 51590-112000-0000 Mounting Cap,Cushion Rubber 2

7 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 4

8 PJ00000931400000 93140-J00000-0000 Rubber Bush ,Balance Bar 2

9 PJ00000521000600 52100-J00000-0600 Front Shock Absorber 2

10 BGB16674-M10×1.25×50 GB/T16674-M10×1.25×50 Hexagon Flange Bolt M10×1.25×50 4

11 BGB6187-M10×1.25 GB/T6187-M10×1.25 Hexagon Flange Locked Nut M10×1.25 4

12 BGB93-6 GB/T93-6 Spring Washer 6 4
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001611100000 61110-301001-0000 Steering Wheel 1

2 P115000611200000 61120-115000-0000 Fixed Cap, Steering Wheel 1

3 P311001611400000 61140-311001-0000 Horn Switch 1

4 BGB70.1-M6×16 GB/T70.1-M6×16-B
Hexagon Socket Cap Screw M6×16 (Stainless 
Steel)

6

5 BGB70-M4×12 GB/T70-M4×12 Hexagon Socket Cap Screw  M4×12 1

6 P301001612100000 61210-301001-0000 Adjustable Steering Wheel Base 1

7 BGB6187-M12×1.25 GB/T6187-M12×1.25 Hexagon Flange Locked Nut M12×1.25 1

8 PJ00000924500100 92450-J00000-0100 Turnup Plastic Bush Φ12×Φ15.5 2

9 PJ00000902100300 90210-J00000-0300
Socket Hex Flange Step Bolt 
M8×Φ12×12×26

2

10 BGB6187-M8 GB/T6187-M8 Hexagon Flange Locked Nut M8 2

11 BGB16674-M8×16 GB/T16674-M8×16 Hexagon Flange Bolt M8×16 1

12 P301001372000000 37200-301001-0000 Ignition Switch Assy 1

13 P301001621300000 62130-301001-0000 Direction Driveshaft Assy 1

14 PJ00000932160000 93216-J00000-0000 Square Card Slot Dustproof Rubber 1

15 BGB16674-M8×25 GB/T16674-M8×25 Hexagon Flange Bolt M8×25 2

16 BGB97.1-6 GB/T97.1-6 Plain Washer 6 3

17 BGB93-8 GB/T93-8 Spring Washer 8 3

18 P301001823070000 82307-301001-0000 Steering Column Cover Iii 1

19 P301001823060000 82306-301001-0000 Steering Column Cover Ii 1

20 BGB845-ST3.9×25-BA GB/T845-ST3.9×25
Cross Recessed Pan Head Tapping Screw  
St3.9×25

4

21 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 2

22 P301001621600000 62160-301001-0000 Junction Plate, Steering Rod 1

23 P301001641100000 64110-301001-0000 Steering Rod 2

24 BGB97.1-10 GB/T97.1-10 Plain Washer 10 4

25 BGB9459-M10×1.25 GB/T9459-M10×1.25 Hexagon Thin Slotted Nut  M10×1.25 4

26 BGB91-2×30 GB/T91-2×30 Cotter Pin 2×30 4

27 P311001611300000 61130-311001-0000 Adapter Sleeve, Steering Wheel 1

28 P311001346110000 34611-311001-0000 Insulation Spacer For Horn 1 1

29 P311001346120000 34612-311001-0000 Insulation Spacer 2 For Horn 1

30 BGB889.1-M4-D GB/T889.1-M4-D Nonmetal Hexagon Flange Locked Nut M4 1

31 BGB16674-M8×30 GB/T16674-M8×30 Hexagon Flange Bolt M8×30 1

32 P301001641000000 64100-301001-0000 Steering Gear Assy 1

33 BGB16674-M10×1.25×25 GB/T16674-M10×1.25×25 Hexagon Flange Bolt M10×1.25×25 3

34 BGB93-10 GB/T93-10 Spring Washer Φ10 3

35 BGB97.1-10 GB/T97.1-10 Plain Washer 10 3
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

36 BGB6187-M10×1.25 GB/T6187-M10×1.25 Hexagon Flange Locked Nut M10×1.25 3

37 P3010017221A0000 7221A-301001-0000 Handle Bar  I 1

38 P301001824280000 82428-301001-0000 Handle Bar Locating Seat 1

39 P116000722020000 72202-116000-0000 Handle Bar Grip 2

40 BGB16674-M8×35 GB/T16674-M8×35 Hexagon Flange Bolt M8×35 1

41 BGB6187-M10×1.25 GB/T6187-M10×1.25 Hexagon Flange Locked Nut M10×1.25 1

42 P116000753000000 75300-116000-0000 Locking Knob, Handle Bar 1

43 P311001823050000 82305-311001-0000 Steering Column Cover Ⅰ 1

44 P301001641180000 64118-301001-0000 Steering Gear Cover 1

45 BGB276-6004-2RZ GB/T276-6004-2RZ Deep Groove Ball Bearing 6004-Rz 1

46 BGB276-6003-2RZ GB/T276-6003-2RZ Deep Groove Ball Bearing 6003-2Rz 1

47 P301001641220000 64122-301001-0000 Traversing Pinion 1

48 P301001641210000 64121-301001-0000 Traversing Pinion Shaft 1

49 BGB276-6202-2RZ GB/T276-6202-2RZ Deep Groove Ball Bearing 6202-Rs 1

50 BGB276-6300-2RZ GB/T276-6300-2RZ Deep Groove Ball Bearing 6300-Rs 1

51 P301001641170000 64117-301001-0000 Steering Gear Gasket 1

52 P301001641190000 64119-301001-0000 Steering Gear Base 2

53 P301001911240000 91124-301001-0000 Oil Seal Φ17×Φ24×5 1

54 P301001911250000 91125-301001-0000 Oil Seal Φ20×Φ34×7 1

55 BGB16674-M6×40 GB/T16674-M6×40 Hexagon Flange Bolt M6×40 3

56 BGB16674-M6×35 GB/T16674-M6×35 Hexagon Flange Bolt M6×35 2

57 PJ00000908020100 90802-J00000-0100 Locating Pin Φ8×Φ6.5×12 2

58 P311001611000000 61100-301001-0000 Steering Wheel Assy 1

59 P301001641110000 64111-301001-0000 Steering Rod 1

60 P301001641110000 64111-301001-0000 Steering Rod 1

61 P107000641120000 64112-107000-0000 Left Hexagon Nut 2

62 P107000641130000 64113-107000-0000 Right Hexagon Nut 2

63 P102000641140000 64114-102000-0000 Left Ball Joint 2

64 P102000641150000 64115-102000-0000 Right Ball Joint 2
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001811100000 81110-301001-0000 Fuel Tank （Tectorial Status） 1

2 P301001395000000 39500-301001-0000 Fuel Pump 1

3 P107000811530000 81153-107000-0000 Oil Pump Cover 1

4 P311001811400000 81140-311001-0000 Fuel Tank Cover 1

5 BGB16674-M8×25 GB/T16674-M8×25 Hexagon Flange Bolt M8×25 1

6 BGB16674-M6×25 GB/T16674-M6×25 Hexagon Flange Bolt M6×25 1

7 P301001165110000 16511-301001-0000 Fuel Pipe I 1

8 P301001165240000 16524-301001-0000 Aluminum Foil Insulation Bellows I 1

9 PJ00000907100100 90710-J00000-0100 Elastic Hoop B 2

10 P313001193220000 19322-313001-0000 Breather Pipe, Fuel Tank 1

11 PJ00000907100200 90710-J00000-0200 Elastic Hoop C 2

12 P301001811000000 81100-301001-0000 Fuel Tank Assy（Tectorial Status） 1

13 PJ00000929302100 92930-J00000-2100  Flanging Bush Φ8×Φ10×7 2

14 BGB97.1-6 GB/T97.1-6 Plain Washer 6 2

15 P004000161010000 16101-004000-0000 One-Way Valve 1
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001715100000 71510-301001-0000 Seat Connection 2

P301001712100000 71210-301001-0000 Backrest （Black） 2

P301001712100100 71210-301001-0100 Backrest（Red/Black） 2

P301001712100200 71210-301001-0200 Backrest（Yellow/Black） 2

P301001712100300 71210-301001-0300 Backrest（Red and Black） 2

P301001711100000 71110-301001-0000 Seat Cushion I（Black） 2

P301001711100100 71110-301001-0100 Seat Cushion I（Red/Black） 2

P301001711100200 71110-301001-0200 Seat Cushion I（Yellow/Black） 2

P301001711100300 71110-301001-0300 Seat Cushion I（Red and Black） 2

4 BGB70.1-M8×20 GB/T70.1-M8×20 Hexagon Socket Cap Screw  M8×20 22

5 P301001715600000 71560-301001-0000 Seating Mounting Board 2

6 P301001715500000 71550-301001-0000 Slide Rail Ⅱ 2

7 P301001715400000 71540-301001-0000 Slide Rail Ⅰ 2

8 BGB70.1-M8×16 GB/T70.1-M8×16 Hexagon Socket Cap Screw M8×16 16

9 PJ00000931150400 93115-J00000-0400 Anti-Vibration Pad Φ10×14 2

10 P301001751100000 75110-301001-0000 Safety Belt 2

11 BGB16674-M10×1.25×20 GB/T16674-M10×1.25×20 Hexagon Flange Bolt M10×1.25×20 4

12 BGB6187-M8 GB/T6187-M8 Hexagon Flange Locked Nut M8 8

13 BGB6187-M10×1.25 GB/T6187-M10×1.25 Hexagon Flange Locked Nut M10×1.25 8

14 P301001826030000 82603-301001-0000 Protective Board I, Backrest 2

15 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 10

16 PJ00000902100400 90210-J00000-0400 Hexagon Step Bolt M10×Φ14×5×22 4
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 PJ00000411210600 41121-J00000-0600 Front Tyre 2

2 PJ00000411221400 41122-J00000-1400 Front Rim 2

3 P102000461100000 46110-102000-0000 Mounting Bracket Assy, Front Hub 2

4 P102000444530000 44453-102000-0000 Front Disc Brake Plate 2

5 PJ00000410040500 41004-J00000-0500 Wheel Cap F 2

6 PJ00000903450000 90345-J00000-0000 Nut M10×1.25 8

7 BGB97.1-16 GB/T97.1-16 Plain Washer 16 2

8 BGB91-3.2×50 GB/T91-3.2×50 Cotter Pin 3.2×50 2

9 P102000825130000 82513-102000-0000 Protective Cover I, Brake Disc 2

10 PJ00000905200400 90520-J00000-0400 Cross Plate Head Screw M6×12 4

11 BGB276-6004-2RZ GB/T276-6004-2RZ Bearing 6004-Rz 2

12 P102000911260000 91126-102000-0000 Inner Oil Seal Φ25×Φ42×7, Front Knuckle 2

13 P102000557030000 55703-102000-0000 Bearing Inner Sleeve, Knuckle 2

14 BGB276-6202-2RS GB/T276-6202-2RS Bearing 6202-2Rs 2

15 P102000521050000 52105-102000-0000 Oil Seal Φ22×Φ35×7, Front   Knuckle 2

16 P102000461110000 46111-102000-0000 Mounting Bracket , Front Hub 2

17 P102000460010000 46001-102000-0000 Knurling Bolt 8

18 P102000521110000 52111-102000-0000 Oil Seal Bushing, Knuckle 2

19 PJ00000902200000 90220-J00000-0000 Inner Hexagon Cone Step Bolt M8 8

20 P102000461000000 46100-102000-0000 Mounting Bracket  With Plate, Front Hub 2

21 BGB9459-M14×1.5 GB/T9459-M14×1.5 Hexagon Thin Slotted Nut M14×1.5 2

22 P1150004113A0000 4113A-115000-0000 Valve Core 2
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 PJ00000411610600 41161-J00000-0600 Rear Tyre 2

2 PJ00000411621400 41162-J00000-1400 Rear Rim 2

3 PJ00000903450000 90345-J00000-0000 Nut M10×1.25 8

4 P301001533010000 53301-301001-0000 Rear Axle 1

5 PJ00000410040500 41004-J00000-0500 Wheel Cap F 2

6 BGB91-3.2×50 GB/T91-3.2×50 Cotter Pin 3.2×50 2

7 BGB9459-M20×1.5 GB/T9459-M20×1.5 Hexagon Thin Slotted Nut  M20×1.5 2

8 BGB93-20 GB/T93-20 Spring Washer Φ20 2

9 BGB97.1-20 GB/T97.1-20 Plain Washer Φ20 2

10 P301001462100000 46210-301001-0000 Mounting Bracket  , Rear Hub 2

11 P301001533140000 53314-301001-0000 Spacing Bush I 2

12 P301001533090000 53309-301001-0000 Mounting Seat I,Rear Axle 1

13 P301001533120000 53312-301001-0000 Chain Adjuster 2

14 BGB16674-M10×1.25×55 GB/T16674-M10×1.25×55 Hexagon Flange Bolt M10×1.25×55 4

15 BGB6187-M10×1.25 GB/T6187-M10×1.25 Hexagon Flange Locked Nut M10×1.25 4

16 P301001533020000 53302-301001-0000 Mounting Bracket  ,Rear Sprocket 1

17 P301001533030000 53303-301001-0000 Rear Sprocket I 1

18 BGB16674-M10×1.25×28 GB/T16674-M10×1.25×28 Hexagon Flange Bolt M10×1.25×28 4

19 BGB93-10 GB/T93-10 Spring Washer Φ10 4

20 BGB97.1-10 GB/T97.1-10 Plain Washer 10 4

21 BGB6187-M10×1.25 GB/T6187-M10×1.25 Hexagon Flange Locked Nut M10×1.25 4

22 P301001444570000 44457-301001-0000 Parking Disc Brake Plate 1

23 BGB70.1-M8×20 GB/T70.1-M8×20 Hexagon Socket Cap Screw  M8×20 4

24 BGB93-8 GB/T93-8 Spring Washer 8 4

25 BGB97.1-8 GB/T97.1-8 Plain Washer 8 4

26 P301001533060000 53306-301001-0000 Mounting Seat, Brake Disc 1

27 P301001533110000 53311-301001-0000 Mounting Seat Ii,Rear Axle 1

28 P301001533150000 53315-301001-0000 Spacing Bush Ii 1

29 P301001253100000 25310-301001-0000 Drive Chain  I 1

30 P301001533130000 53313-301001-0000 Decorative Cover, Chain Adjuster 2

31 P301001363000000 36300-301001-0000 Speed Sensor 1

32 P301001533000000 53300-301001-0000 Rear Axle Assy 1

33 P301001928100000 92810-301001-0000 Deep Groove Ball Bearing Φ32×Φ62×14 3

34 P301001911130000 91113-301001-0000 Oil Seal Φ46×Φ62×8 3

35 PJ00000911011400 91101-J00000-1400 Oil Seal Φ42×Φ55×8 1

36 P301001903050000 90305-301001-0000 Hexagon Nut M36×1 2

37 P301001903060000 90306-301001-0000 Locking Nut M31×1 2

38 P301001533170000 53317-301001-0000 Spacing Bush Iii 1

39 BGB895.2-32 GB/T895.2-32 Steel Circlip Φ32 For Shaft 1

40 P301001533180000 53318-301001-0000 Spacing Bush Iv 2

41 P301001533190000 53319-301001-0000 Spacing Bush V 1

42 P1150004113A0000 4113A-115000-0000 Valve Core 2
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001192000000 19200-301001-0000 Radiator Assy 1

2 P103000192030000 19203-103000-0000 Damping Washer 2

3 BGB16674-M6×25 GB/T16674-M6×25 Hexagon Flange Bolt M6×25 2

4 P116000192700000 19270-116000-0000 Water Inlet 1

5 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 2

6 P301001190190000 19019-301001-0000 Water Inlet Pipe Iv 1

7 PJ00000907300300 90730-J00000-0300 Locking Hoop D 10

8 P301001190050000 19005-301001-0000 Outlet Water Pipe Ⅱ 1

9 P301001190180000 19018-301001-0000 Water Inlet Pipe Iii 1

10 P301001190040000 19004-301001-0000 Outlet Pipe I 1

11 P301001190030000 19003-301001-0000 Water Inlet Pipe Ii 1

12 P301001190010000 19001-301001-0000 Water Inlet Pipe I 1

13 P301001194000000 19400-301001-0000 Thermostat   1

14 P301001190120000 19012-301001-0000 Metal Water Pipe I 2

15 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 2

16 P301001190170000 19017-301001-0000 Fixing Pipe Clamp(M Type) 2

17 P3010011932A0000 1932A-301001-0000 Secondary Water Tank 1

18 P301001193100000 19310-301001-0000 Secondary Water Tank Cover 1

19 P301001193130000 19313-301001-0000 Water Inlet Pipe, Second Water Tank 1

20 PJ00000907100200 90710-J00000-0200 Elastic Hoop C 2

21 PJ00000907300200 90730-J00000-0200 Looking Hoop C 2

22 P301001515980000 51598-301001-0000 Thermostat Mounting Plate 1

23 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 3

24 P3010011926A0000 1926A-301001-0000 Water Tank 1

25 P3010011924A0000 1924A-301001-0000 Cooler Fan 1

26 BGB5783-M6×16-BA GB/T5783-M6×16-BA Hexagon Bolt M6×16 4

27 BGB93-6-BA GB/T93-6-BA Spring Washer 6 4

28 BGB97.1-6-BA GB/T97.1-6-BA Washer 6 4

29 P301001825270000 82527-301001-0000 Water Tank Shield 1
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 PJ00000180200200 18020-J00000-0200 Exhaust Port Gasket Φ30×Φ40×5.5 1

2 P3010011821A0000 1821A-301001-0000 Exhaust Pipe I 1

3 BGB6177-M8 GB/T6177-M8 Hexagon Flange Nut M8 2

4 BGB93-8 GB/T93-8 Spring Washer 8 2

5 PJ00000180500000 18050-J00000-0000 Sealing Gasket Φ32 1

6 PJ00000961000000 96100-J00000-0000 Draw Spring A 4

7 P301001391600000 39160-301001-0000  Oxygen Sensor 1

8 P3010011810A0000 1810A-301001-0000 Muffler Tube 1

9 BGB16674-M8×45 GB/T16674-M8×45 Hexagon Flange Boltm8×45 1

10 P107000180060000 18006-107000-0000 Muffler Gasket 2

11 P115000180050000 18005-115000-0000 Suspension Bushings 2

12 BGB6187-M8 GB/T6187-M8 Hexagon Flange Locked Nut M8 2

13 P3010011830A0000 1830A-301001-0000 Flame Screen 1

14 P301001180040000 18004-301001-0000 Tail Pipe Cap, Muffler 1

15 BGB70.1-M6×20 GB/T70.1-M6×20-B Hexagon Socket Cap Screw  M6×20 3

16 BGB97.1-8 GB/T97.1-8 Plain Washer 8 2

17 P301001181000000 18100-301001-0000 Muffler Assy 1
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001513000000 51300-301001-0000 Front Bumper 1

2 BGB16674-M10×1.25×20 GB/T16674-M10×1.25×20 Hexagon Flange Bolt M10×1.25×20 2

3 BGB16674-M8×25 GB/T16674-M8×25 Hexagon Flange Bolt M8×25 2

4 P301001821010000 82101-301001-0000 Protection Cover Of Front Bumper 1

5 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 6

6 P301001354000000 35400-301001-0000 Front Turning Light （L） 1

7 P301001354250000 35425-301001-0000 Front Turning Light （R） 1

8 BGB845-ST4.8×16 GB/T845-ST4.8×16
Cross Small Plate Head Self-Tapping Screw 
St4.8×13

6

9 PJ00000924400100 92440-J00000-0100 Plastic Plug Φ32 2
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001514000000 51400-301001-0000 Rear Bumper 1

2 BGB16674-M8×40 GB/T16674-M8×40 Hexagon Flange Bolt M8×40 4

3 BGB6187-M8 GB/T6187-M8 Hexagon Flange Locked Nut M8 4

4 P301001828010000 82801-301001-0000 Taillight Cover 1

5 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 8

6 PJ00000903500300 90350-J00000-0300 Nut Holder M6×2 10

P301001353500000 35350-301001-0000 Rear Position Light Assy. （L）(Bulb Status) 1

P301001353500001 35350-301001-0001 Rear Position Light Assy. （L）(LED Status) 1 LED

P301001353750000 35375-301001-0000 Rear Position Light Assy. （R）(Bulb Status) 1

P301001353750001 35375-301001-0001 Rear Position Light Assy. （R）(LED Status) 1 LED

9 PJ00000905200500 90520-J00000-0500 Cross Plate Head Screw M6×16 8

10 PJ00000384510000 38451-J00000-0000 Taillight Bulb: 12V; P21/5W 2
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001517100000 51710-301001-0000 Roof Rod  I 1

2 P301001517200000 51720-301001-0000 Roof Rod Ii 1

3 BGB70.1-M8×22 GB/T70.1-M8×22 Hexagon Socket Cap Screw M8×22 8

4 BGB923-M8 GB/T923-M8 Cap Nut M8 12

5 P301001723200000 72320-301001-0000 Right Protection Rod 1

6 P301001723100000 72310-301001-0000 Left Protection Rod 1

7 P116000825220000 82522-116000-0000 Clamp 6

8 P116000825210000 82521-116000-0000 Shoulder Protector Panel 2

9 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 12

10 BGB923-M6 GB/T923-M6 Cap Nut M6 12

11 PJ00000932200000 93220-J00000-0000 Sealing Boot A, Shed Rod Joint 2

12 BGB70.1-M8×20 GB/T70.1-M8×20 Hexagon Socket Cap Screw  M8×20 8

13 P301001825180000 82518-301001-0000 Shed I 1

14 P301001862200000 86220-301001-0000 Clamp Ⅱ 4

15 PJ00000905200500 90520-J00000-0500 Cross Plate Head Screw M6×16 8

16 BGB97.1-6 GB/T97.1-6 Plain Washer 6 8

17 PJ00000931100000 93110-J00000-0000 Rubber Plain Washer Φ7×2.5 8

18 BGB6177-M6 GB/T6177-M6 Hexagon Flange Nut M6 8

19 BGB93-8 GB/T93-8 Spring Washer 8 8

20 P301001892100000 89210-301001-0000 Rearview Mirror (L) 1

21 P301001892200000 89220-301001-0000 Rearview Mirror (R) 1

22 BGB70.1-M4×12 GB/T70.1-M4×12-B Hexagon Socket Cap Screw  M4×12 8

 

 

 

 

 

 

 

 

HEAD SHED FRAME

21
WWW.NORDIKMOTOR.COM

Copyrights 
NORDIK MOTOR CANADA



TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P311001351600000 35160-311001-0000 Distance Headlight(L) 1

2 P311001351800000 35180-311001-0000 Distance Headlight(R) 1

3 P301001352100000 35210-301001-0000 Dipped Headlight(L) 1

4 P301001352300000 35230-301001-0000 Dipped Headlight(R) 1

5 P301001822020000 82202-301001-0000 Headlight Mounting Cover,Left 1

6 P301001822030000 82203-301001-0000 Headlight Mounting Cover,Right 1

7 BGB845-ST4.8×13 GB/T845-ST4.8×13
Cross Small Plate Head Self-Tapping Screw 
St4.8×13

12

8 P301001515520000 51552-301001-0000  Headlamp Support Plate(L) 1

9 P301001515530000 51553-301001-0000 Headlamp Support Plate(R) 1

10 P301001515030000 51503-301001-0000 Light Mounting Bracket I 1

11 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 2

12 P301001343500000 34350-301001-0000 Spotlight Pilot Wire 1

13 PJ00000384140000 38414-J00000-0000 Headlight Bulb: H11; 12V/55W 4

14 PJ00000384310000 38431-J00000-0000 Position Light Bulb: 12V；W5W 2
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001827050000 82705-301001-0000 Plastic Cargo Box 1

2 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 9

3 PJ00000903500300 90350-J00000-0300 Nut Holder M6×2 14

P30100182701000033 82701-301001-000033 Left Board Of Bed: Red 1

P30100182701000070 82701-301001-000070 Left Board Of Bed: Blue 1

P30100182701000012 82701-301001-000012 Left Board Of Bed: White 1

P30100182701000022 82701-301001-000022 Left Board Of Bed: Black 1

P30100182701000062 82701-301001-000062 Left Board Of Bed: Dark Green 1

P30100182701000040 82701-301001-000040 Left Board Of Bed: Orange 1

P30100182701000031 82701-301001-000031 Left Board Of Bed: Dark Red 1

P30100182701000092 82701-301001-000092 Left Board Of Bed: Green Camouflage 1

P30100182701000093 82701-301001-000033 Left Board Of Bed: Vista Camouflage 1

P30100182702000033 82702-301001-000033 Right Board Of Bed: Red 1

P30100182702000070 82702-301001-000070 Right Board Of Bed: Blue 1

P30100182702000012 82702-301001-000012 Right Board Of Bed: White 1

P30100182702000022 82702-301001-000022 Right Board Of Bed: Black 1

P30100182702000062 82702-301001-000062 Right Board Of Bed: Dark Green 1

P30100182702000040 82702-301001-000040 Right Board Of Bed: Orange 1

P30100182702000031 82702-301001-000031 Right Board Of Bed: Dark Red 1

P30100182702000092 82702-301001-000092 Right Board Of Bed: Green Camouflage 1

P30100182702000093 82702-301001-000033 Right Board Of Bed: Vista Camouflage 1

6 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 4

7 PJ00000903500200 90350-J00000-0200 Nut Holder  M6X5 12

8 P301001828070000 82807-301001-0000 Rear Left Fender Cover I 1

9 P301001828080000 82808-301001-0000 Rear Right Fender Cover I 1

10 PJ00000902250100 90225-J00000-0100 Socket Hexagon Screw M6×16 18

11 PJ00000905200500 90520-J00000-0500 Cross Plate Head Screw M6×16 4

12 P301001515260000 51526-301001-0000 Air Filter Press-Plate 1

13 P301001824140000 82414-301001-0000 Primary Air Filter Net 1

14 BGB845-ST4.2×13 GB/T845-ST4.2×13
Cross Small Plate Head Self-Tapping Screw 
St4.2×13

2
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001172000000 17200-301001-0000 Secondary Air Filter Assy 1

2 P112000172010000 17201-112000-0000 Secondary Filter 1

3 P112000172040000 17204-112000-0000 Secondary  Filter Cap 1

4 PJ00000907101200 90710-J00000-1200 Elastic Hoop M 1

5 P1120001722A0000 1722A-112000-0000 Secondary  Filter Element 1

6 P301001515970000 51597.1-301001-0000 Air Filter Hoop 1

7 BGB6187-M6 GB/T6187-M6 Hexagon Flange Locked Nut M6 1

8 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 1

9 BGB16674-M8×16 GB/T16674-M8×16 Hexagon Flange Bolt M8×16 2

10 PJ00000907300500 90730-J00000-0500 Locking  Hoop F 2

11 PJ00000907300800 90730-J00000-0800 Locking  Hoop I 2

12 P301001172080000 17208-301001-0000 Secondary Air-Out Pipe Bush I 1

13 P112000171080000 17108-112000-0000 Primary Air-Out Pipe Bush I 1

14 P301001171000000 17100-301001-0000 Primary Air Filter 1

15 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 2

16 P3010011712A0000 1712A-301001-0000 Primary Air Filter Core 1

17 P301001171010000 17101-301001-0000 Primary Air Filter Shell 1

18 P103000172210000 17221-103000-0000 Air-In Pipe Bush I, Clutch 3

19 PJ00000907300500 90730-J00000-0500 Locking  Hoop F 6

20 P301001172190000 17219-301001-0000 Air-In Pipe I, Clutch 1

21 P301001172160000 17216-301001-0000 Air-Out Pipe, Clutch 1

22 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 1

23 P301001188010000 18801-301001-0000 Egr Tube I 1

24 PJ00000964001400 96400-J00000-1400 Hoop Φ15 1

25 P301001171020000 17102-301001-0000 Drainage Cap 1

26 BGB845-ST4.2×13 GB/T845-ST4.2×13
Cross Small Plate Head Self-Tapping Screw 
St4.2×13

1

27 P301001171080000 17108-301001-0000 Primary Air-Out Pipe Bush I 1
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P115000444590000 44459-115000-0000 Oil Pipe Clip I 5

2 BGB16674-M6×12 GB/T16674-M6×12 Hexagon Flange Bolt M6×12 5

3 BGB16674-M8×16 GB/T16674-M8×16 Hexagon Flange Bolt M8×16 6

4 BGB16674-M8×25 GB/T16674-M8×25 Hexagon Flange Bolt M8×25 2

5 P107000441100000 44110-107000-0000 Front Brake Caliper Assy  (L) 1

6 P107000441200000 44120-107000-0000 Front Brake Caliper Assy (R) 1

7 P115000444610000 44461-115000-0000 Oil Pipe Clip Ii 1

8 P301001443100000 44310-301001-0000 Parking Brake Assy 1

9 BGB16674-M6×30 GB/T16674-M6×30 Hexagon Flange Bolt M6×30 1

10 BGB93-8 GB/T93-8 Spring Washer 8 6

11 P301001445000000 44500-301001-0000 Hydraulic Brake Assy Iii 1

12 P107000441120000 44112-107000-0000 Front  Brake Pad 2

13 P301001441800000 44180-301001-0000 Main Brake Pump 1

14 P102000443110000 44311-102000-0000 Park Brake Pad 1

15 P301001440080000 44008-301001-0000 Tee Joint,Oil Pipe 1

16 P115000440010000 44001-115000-0000 Oil Pipe Boltⅰ 7

17 P115000376200000 37620-115000-0000 Rear Brake Light Switch 1

18 P115000440020000 44002-115000-0000 Gasket,Oil Pipe 16

19 P301001441300000 44130-301001-0000 Front Left Brake Oil Pipe 1

20 P301001441400000 44140-301001-0000 Front Right Brake Oil Pipe 1

21 P301001440120000 44012-301001-0000 Tee Joint Oil Pipe 1

22 P301001442500000 44250-301001-0000 Rear Oil Pipe(R) 1

23 P301001440030000 44003-301001-0000 Disc Brake Oil Cup Cover 1

24 P301001440040000 44004-301001-0000 Disc Brake Oil Cup Gasket I 1

25 P301001440060000 44006-301001-0000 Disc Brake Oil Cup Bracket 1

26 P115000440070000 44007-301001-0000 Disc Brake Oil Cup 1
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P116000321000000 32100-116000-0000 Voltage Regulator 1

2 BGB16674-M6×30 GB/T16674-M6×30 Hexagon Flange Bolt M6×30 2

3 P301001377300000 37730-301001-0000 Relay Assy 1

4 BGB16674-M6×25 GB/T16674-M6×25 Hexagon Flange Bolt M6×25 2

5 PJ00000392000000 39200-J00000-0000 Ecu Controller Assy 1

6 BGB16674-M6×20 GB/T16674-M6×20 Hexagon Flange Bolt M6×20 2

7 P301001377050000 37705-301001-0000 Starting Relay 1

8 P301001343200000 34320-301001-0000 Negative Cable, Battery 1

9 P301001322000000 32200-301001-0000 Battery  1

10 PJ00000932300000 93230-J00000-0000 Battery Drawstring 175 1

11 P301001341000000 34100-301001-0000 Main Cable 1

12 P301001342000000 34200-301001-0000 Efi Cable 1

13 P116000331000000 33100-116000-0000 Ignition Coil 1

14 P113E00331010000 33101-113E00-0000 Connecting Cable,Ignition Coil 1

15 BGB16674-M6×35 GB/T16674-M6×35 Hexagon Flange Bolt M6×35 1

16 P1150003461A0000 3461A-115000-0000 Horn 2

17 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 2

18 P301001343400000 34340-301001-0000 Rectifier Output Wire 1

19 P301001379450000 37945-301001-0000 Speed Limiter 1

20 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 1

21 P115000377400000 37740-115000-0000 Winch Relay 1

22 BGB16674-M6×16 GB/T16674-M6×16 Hexagon Flange Bolt M6×16 4

23 P311001346200000 34620-311001-0000 Flasher 1

24 P312001343800000 34380-312001-0000 Motor Cable, Winch 1

25 P301001344000000 34400-301001-0000 Battery Cable, Winch 1

26 P303001515250000 51525-303001-0000 Start Relay Lug 1

27 BGB845-ST4.2×13 GB/T845-ST4.2×13
Cross Small Plate Head Self-Tapping Screw 
St4.2×13

1

28 P311001346300000 34630-311001-0000 Buzzer 1

29 P115000899130000 89913-115000-0000 Insulator Plug(Positive Pole) 1

30 P115000899140000 89914-115000-0000 Insulator Plug(Negative Pole) 1
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P115000899000000 89900-115000-0000 Winch Body 1

2 BGB16674-M8×20 GB/T16674-M8×20 Hexagon Flange Bolt M8×20 6

3 BGB6187-M8 GB/T6187-M8 Hexagon Flange Locked Nut M8 2

4 BGB93-8 GB/T93-8 Spring Washer 8 2

5 BGB97.1-8 GB/T97.1-8 Plain Washer 8 2

6 P115000899050000 89905-115000-0000 Hand Tape 1

7 P115000899040000 89904-115000-0000 Plastic Snap Ring 1

8 P115000899090000 89909-115000-0000 Fixing Pin Φ9.5×40 1

9 BGB91-2.5×30 GB/T91-2.5×30 Cotter Pin 2.5×30 1

10 P115000899010000 89901-115000-0000 Hook 1

11 P115000899020000 89902-115000-0000 Guide Pulley, Winch 1
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TORNADO 250 SPORT - BODY PARTS CATALOG 

NO. PART  NO. (NEW) PART N0. (OLD) DESCRIPTION Q'TY  PRICE NOTE

1 P301001861150000 86115-301001-0000 Windscreen （A  typs) 1 A

2 P117000862700000 86270-117000-0000 Clampiii 6
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